K850PFC

PARTS SERIQUS
MANUAL :M==




52" DECK ASSEMBLY

N g

25 28 34 55 25

# PART NO QTY DESCRIPTION # PART N QTY DESCRIPTION

1 582018 1 DECK WELDMENT 52 MC 60 100301 4 3/8°-16 X 3 1/4" HEX BOLT
2 582020 1 52" SUB-PLATE WELDMENT 61 100251 2 174"-20 X S5/8" HEX BOLT
3 583111 3 SPINDLE HOUSING 62 100273 2 S5/16"-18 X 1" HEX BOLT

4 583112 3 SPINDLE SHAFT 63 823330 4 CASTER ARM PIVOT

S 104511 3 3/4"-16 HEX NUT 64 823090 4 CASTER BAR PIVOT

6 363350 6 BEARING — BLADE SPINDLE 694 582053 1 LEFT HAND CASTER ARM

7 105010 3 3/4" LOCK WASHER 658 582051 1 RIGHT HAND CASTER ARM

8 105269 3 374" SAE FLAT WASHER 66 582059 2 CASTER BAR WELDMENT

S 583110 3 PULLEY SPACER 67 823150 2 COMPRESSION SPRING

10 583107 3 PULLEY - SPINDLE 5 3/4° 68 822040 1 DECK TUBE WELDMENT

11 583108 3 S5/8” SPRING DISC WASHER 69 583074 2 ROLLER MOUNT

12 100351 1 S/8°-11 X 8 1/2* HEX BOLT 70 100298 2 3/8"-16 X 2 1/2" HEX BOLT
13 583109 S BLADE SPACER 71 582176 1 CUT GAGE WELDMENT

14 823004 3 18" HI LIFT BLADE 72 107516 2 3/8°-16 X 2 1/4" CARRIAGE BOLT
15 583113 3 BEARING SPACER TUBE 73 107513 3 3/8°-16 X 3" CARRIAGE BOLT
16 603023 1 ANTI-SCALP ROLLER 74 523327 1 IDLER SPRING

17 523084 2 REAR DECK ROLLER 75 823153 2 CASTER ROD SPACER

18 523329 3 FLOATING IDLER - FLAT 76 100030 2 3/8°-16 X 3" TAP BOLT

19 104261 3 S/87-11 NYLOC NUT 77 822132 1 DECK HETIGHT PIVOT

20 100346 2 S5/8°-11 X 4 1/2" HEX BOLT 78 823333 2 DECK ATTACH PIN

21 822144 1 DECK TDLER ARM W/BUSHING 79 108001 2 3/16" QUICK PIN

22 523111 1 3/4 PLASTIC BUSHING 80 823200 1 STEP TREAD

23 107511 1 3/8°-16 X 2" CARRIAGE BOLT 81 107502 2 1/4°-20 X 374" CARRIAGE BOLT
24 105260 8 3/8" FLAT WASHER 82 104255 2 1/4"-20 NYLOC NUT

25 104257 16 | 378716 NYLOC NUT 83 823314 2 TUBE SADDLE SPACER

26 100275 1 S/1e-18 X 1 172" HEX BOLT 84 483017 2 RIGHT HAND IDLER SPACER
27 109001 2 5/16°-18 WHIZLOCK NUT 85 823157 2 CASTER ROD END

28 104256 36| 5/16°-18 NYLOC NUT 86 105260 2 5/8" HEAVY WASHER

23 109007 2 3/8"-16 WHIZLOCK NUT 87 823210 2 172" X 2" CLEVIS PIN

30 105258 S S/16” FLAT WASHER 88 106763 2 1/8" COTTER PIN

31 107509 S 5/16°-18 X 1* CARRIAGE BOLT 89 108510 4 7/8" E-RING

32 100274 12 | 571618 X 1 174" HEX BOLT 90 109026 1 172" X 2" DETENT PIN

33 363080 1 EYEBOLT — RIGHT o1 823209 1 172" X 1 1/2° CLEVIS PIN
34 523094 1 SPRING MOUNT — DECK 92 823211 2 1/2" X 2 1/2" RING PIN

35 583087 1 DECK GEAR BOX 93 583420 1 POINTER CUT GAGE

36 523371 1 3/4" TAPER BUSHING 24 100358 3 S5/8"-11 x 2 /4" HEX BOLT
37 363216 1 TAPER LOCK SHEAVE 95 583106 3 BLADE SPINDLE ASSY

38 100291 1 3/8°-16 X 374" HEX BOLT 96 373089 1 3/8" RETAINING WASHER

39 105005 4 S/16* LOCK WASHER 874 592006 1 SPRING RETAINER

40 107255 1 3716 X 1" KEY 978 592057 1 LIFT SPRING BUSHING WITH ZERK
41 582021 1 HEIGHT ADJUSTMENT BRACKET 98 593096 1 GEAR BOX TRUSS

42 822141 1 DECK HEIGHT BAR W/ BUSHING 99 107255 1 KEY - 3/16" X 1"

43 253059 1 ENGAGMENT BUSHING 100 423071 2 7/8 CLAMP COLLAR

44 822062 1 DECK HEIGHT HANDLE W/ GRIP 101 583171 2 CASTER WASHER

45 823312 1 GRIP 102 105501 4 WAVY WASHER

46 823149 1 HANDLE ROD 103 582080 2 CASTER TUBE WLDMT W/ BEARING:
47 823093 1 3/8" CLAMP COLLAR 104 100300 4 3/8-16 X 3 HHCS

48 100252 6 1/4"-20 X 3/4" HEX BOLT 105 423109 4 7/8 FLANGE BEARING

49 105004 2 174" LOCK WASHER 106 100339 2 1/2-13 X 6 HHCS

S0 523028 1 ASSIST SPRING 107 422016 2 FRONT CASTER YOKE

S1 823243 1 52’ FC DECK BELT 108 104259 2 1/2-13 NYLOC NUT

52 423175 1 PUMP TDLER PIVOT 109 363307 2 AXLE TUBE

53 823155 2 CASTER ROD 110 423201 4 BEARING RETAINER

54 105006 2 3/8" LOCK WASHER 11 423103 2 FRONT CASTER COMPLETE
S5 100297 1 3/8°-16 X 2 1/4" HEX BOLT 112 423200 2 BEARING

56 823214 1 HEIGHT ADJUSTMENT LINK 113 363161 3 BELT SHIELD CAP

S7 583422 1 NUT-CUT GAGE 114 753028 4 KNOB

S8 482017 1 GRASS DEFLECTOR 115 582023 1 Se” BELT SHIELD

59 100300 4 3/8°-16 X 3" HEX BOLT




61 DESK ASSEMBLY

S
9

Voo

57

N\

32

39 38

97\9
-
—

2

76
/
113
9

# PART NO| Tary DESCRIPTION # PART NI Taty DESCRIPTION
1 582017 1 | 61 FC DECK WLDMNT 63 582025 1 =
2 Se2012 1 | 617 FC DECK CHANNEL 64 100300 4 1 3/8°-16 X 3" HEX BOLT
3 S831 3 | SPINDLE HOUSING 4 | 3/8° u
4 583112 3 | SPINDLE SHAFT 66 | | 100251 2 | 1/4'-20 X 5/8° HEX BOLT
S 104511 3 | 3/4’-16 HEX NUT 67 | | 100273 | | 2 | S/16" d
6 363350| | 6 - E 68| | 823330] | 4 | CASTER ARM PIVOT
7 105010 3 | 3/4 LOCK WASHER 691 | 823090 4 | CASTER BAR PIVOT
8 105269 3 o 7%.__32@' 1 | LEFT HAND CASTER ARM |
9 S83110 3 | PULLEY SPACER 70B] | S82051 1 | RIGHT HAND CASTER ARM |
10 s83107] | 3 INDLE PULLEY - 5 3/4° 7 582059 | 2 | CASTER BAR WELDMENT
u 583108 3 | 5/8° SPRING DISC WASHER 72 823150 2 | HEAVY COMPRESSION SPRING |
| 12 | | 100351 1 1 S5/8°-11 X 8 1/2" HEX BOLT 73 822104 1 | 61" DECK TUBE WELDMENT |
|13 | | 583109 9 | BLADE SPACER | | 583074 2
14 823006 | 3 d 75 | | 100298 | |2 ["3/8"~16 X 2 172" HEX BOLT
15 S83U3 3 76 7530281 | 4 | KNOB
16 603023 | 1 | ANTI-SCALP ROLLER 77| 107516 2 | 3/8°-16 X 2 1/4" CARRIAGE BOLT |
17 523084 2 | REAR DECK ROLLER 78 107513 3 | 3/8°-16 X 3° CARRIAGE BOLT |
18 | | se3ses| | 3 [IDLER - FLAT 79| | se3se7] [ 1 [IDLER SPRING
19 104261 3 | 5/8°~11 NYLOC NUT 80 | | sea1s3| | 2 | ¢
leo] | 6 2 | 5/8°~11 X 4 1/2* HEX BOLT | 1 100030 2 | 3/8°-16 X 3' TAP BOLT
[21 [ | 423201 | | 4 | BEARING RETAINER 82| [ @20132] [ 1 | DECK HEIGHT PIVOT
| 22| | 423200 2 | BEARING | | ©23333) | 2 | DECK ATTACH PIN |
23 423103 2 | FRONT CASTER COMPLETE 84 108001 2 13/16° QUICK PIN |
241 363307 | 2 85| | 1 | STEP TREAD
les| | 44 |1 86| | 107502 | | 2 [ 174"~ g
[26 | | seatt 1 | 3/4 PLASTIC BUSHING 87| | 104255| | 2 | 1/4*-20 NvLOC NUT
27 | 107511 1 | 3/8°-16 X 2 CARRIAGE BOLT 88| | 4| |2 | TUBE SADDLE SPACER
[28 [ | 105260 [ | & | 3/8" FLAT WASHER 89 | | 483017| | 2 | RIGHT HAND IDLER SPACER |
|29 | | 104257 16 | 3/8°-16 NYLOC NUT 901 | 2
30| | 100275 1 | 5/16°-18 X 1 1/2* HEX BOLT 91 109025 | [ 2 | s/8°
731 | | 109001 2 | 5/16"] 92| | "se3210] |2 [1/2" X 2* CLEVIS PIN
|32 104256 | | 36 | 5/16°-18 NYLOC NUT 931 | 106763 2 | 1/8' COTTER PIN
33 109007 1 | 3/8-16 WHIZLOCK NUT 94 108510 4 | 7/8" E-RING
34| 105256 | 9 | 5/16* FLAT WASHER 95 | | 109026 | |1 [ 172X
[as] | 10 | 57167 g 9| | 1 | 1/2* X 1 1/2° CLEVIS PIN
36 | | 107509 S | 5/16°-18 X 1° CARRIAGE BOLT 97| | 363161 | | 2 | BELT SHIELD CAP
37| | 100274 | [12 | Sr1e-18 X 1 1/4* HEX BOLT 9| | 2 | 1/2* X 2 1/2* RING PIN
38 | 3e3080] | 1 99| | ssa1ze| | 1 | ci
| 39 | 523004 1 | SPRING MNT.-DECK 1001 1 100291 1 | 3/8°-16 X 3/4* HEX BOLT
| 40| | 583087 1 = 101 1 1 105006 2 | 3/8" LOCK WASHER
41 523371 | 1 | 3/4° TAPER HUB m{_ﬁg 1 | NUT - CUT GAGE
| 42| | 523096 1 1S TAPERED PULLEY 11031 | 1 | POINTER - CUT GAGE |
43| | 105005 4 16°_ LOCK WASHER 104 [ 100358 [ | 3 | S5/8°-11 X 2 1/4° HEX BOLT
44| 107255 |1 | 3/16* X 1* KEY 105 | 583106 | 3 | BLADE SPINDLE ASSY
|43 @:M 1 | SPRING RETAINER |
46 | 592057, 1 | LIFT SPRING BUSHING WITH ZERK |
47 1 T 107 | 593096 |1
48| | seo141 1 | DECK HEIGHT BAR W/ BUSHING [ 108 | 107255| | 1 | KEY — 3/16* X 1°
| 49 | | 253059 1 | ENGAGEMENT BUSHING 109] | 4230231 | 2 | ANTI-SCALP ROLLER |
| 50| | s2g06e 1 | DECK HEIGHT HANDLE W/ GRIP 1110 | | 100336 2 11/2-13 X 4 1/ HHCS |
| 51| | 823312 1 | GRIP i | | 453132 2 | SPACER
| Se | | 823149 1 121 | 104259 2 1 1/2-13 NYLOC
| 53| | 823003 1 13/8° 131 | 582024 1 1 61" BELT SHIELD
[ 54 | 100252 6 | 1/4°-20 X 3/4* HEX BOLT 14| [ 423071] [ 2 | 7/8 CLAMP COLLAR
1 S5 1 | 105004 2 1 1/4° 1S S83171 2 | C
| 56| | 523028 1 1A e 105501 4 | WAVY WASHER
S7 823e42| | 1 | 61" DECK BELT 17 423109 4 | 7/8 FLANGE BEARING
58| | 423175] | 1 | PUMP IDLER PIVOT 18] | 100339 | | 2 [ 1/2-13 X 6 HHCS
| 59| | 5683474 2 | CASTER ROD - 2
60 | | 100297 1| 3/8°-16 X 2 1/4° HEX BOLT 120 | 104259 | 2 | 1/2-13 NYLOC NUT
61 823214 | 1 ] 2]c
L62 373089 1 | 3/8 STD RETAINING WASHER |



72 DECK ASSEMBLY

’. O

# PART NO|_[QTY DESCRIPTION # | [PaRT NO[ [aTY DESCRIPTION |
1 Seato4| T 1 [ 727 MC DECK WELDMENT [ S3T T Se2108 1 d |
2 582098 | 1 | 72° DECK CHANNEL 54 100300 4 | 3/8°-16 X 3" HEX BOLT |
3 58311 3 | SPINDLE HOUSING S5 100301 4 13/8°-16 X 3 174" HEX BOLT |
4 se3u2 | | 3 | SPINDLE SHAFT 56 100273 2 | 5/16°-] d |
5 10451 | [ 3 | 3/4-16 HEX NUT 57| | 823330] | 4 | cASTER ARM PIVOT
6 363350| | 6 - 58 823090 4 | CASTER BAR PIVOT
7 105010 3 | 3/4 LOCKWASHER soa| | seeos3] |1 [ LEFT |
8 105269 3 | 374" § S9Bl | 582051 1 | RIGHT HAND CASTER ARM |
9 583110 3 | PULLEY SPACER 60| | 582059] | 2 | CASTER BAR WELDMENT |
[ 10 583107 3 [ PULLEY - SPINDLE 5 3/4° 61 823150 2 | SPRING
u 583108 3 [ 5/8” sP 62| | ssene 1 g
12 ] 1 [ 5/8'-11 X 8 1/2" HEX BOLT 63| | se3074] | 2 [ ROLLER MDUNT
13 9 | BLADE SPACER 64| | 100298 2 13/8°-16 X 2 1/2" HEX BOLT |
14 583287] | 3 | 25° OFFSET BLADE 65 7530281 | 4 | KNOB
|15 | 1 Sesus 3 | BEARING SPACER TUBE 66 107516 2 | 3/8° X 2 1/4 CARRIAGE BOLT |
16 603023 1 | ANTI-SCALP ROLLER 67 107513 3 | 3/8°-16 X 3' CARRIAGE BOLT |
17 523084 2 681 | 523327 1 | FLOATING IDLER SPRING
[18 583162 2 [ 6" FLAT IDLER 69| | 823153 2 | SPACER
[19 104261 3 [ 5/8'-11 NYLOC NUT 70 100030 2 [ 3/8°-16 X 3’ TAP BOLT
20 | | 100346 2 | 5/8°-11 X 4 1/2" HEX BOLT 7 823333 | 2
21 422016 2 | 72| | 823200 1 | STEP TREAD
| 22! | 4 | 7/8' FLANGE BEARING 731 | 823314 2 UBE SADDLE SPACER |
23| | 423103 2 LETE 74| | 483017 2 | RIGHT HAND IDLER SPACER |
24 363307| | 2 | AXLE TUBE 75 2 - 72*
25 | 822144 1 76 109025 2 | 5/8" HEAVY WASHER
26 | | seam 1 | 3/4” PLASTIC BUSHING 77 2 [1/2 X 2* CLEVIS PIN
27 107511 1 | 3/8°-16 X 2’ CARRIAGE BOL 781 | 106763 2 | 1/8" COTTER PIN
28 | 8 | 3/8" FLAT WASHER 79 108510 4 | 7/8° E-RING
29 104257 3/8°-16_NYLOC NUT 60 | | 23209 | 2 [1/2° X 1 1/2* CLEVIS PIN
| 30 | 1 100275 S/16°-18 X 1 1/2° HEX BOLT 81 | | 363161 3 | BELT SHIELD CAP
31 109001 S5/16°- 821 | 582176 1 ] CcUT
[ 32 104256 | | = T 83| | 100291 1 | 3/8°-16 X 3/4° HEX BOLT
33| | 109007 3/8°-16 WHIZLOCK NUT 84 105006 2 | 3/8" LOCKWASHER
34 105258 5/16" es| | 1 | NUT-CUT GAGE |
| 35 | 86 | 1
[ 36 87 3
37 es| | 1
38 | 1
| 39 1
40 1
41 2
|42 2
|43 4
44 1
|45 2
46 2
47 4
48 1
| 49 2
S0 2
| S1 | 4
s2 2

16
1
2
| 36 |
2
)
107503 | |10}
107509 | |5 | '5/16°-18 X 1* CARRIAGE BOLT S/8°-11 X 2 1/4* HEX BOLT
100274 | | 12 | 5/16°-18 X 1 1/4* HEX BOLT 363215 1 TAPER LOCK HUB
[ 363080 | 1 | EYEBOLT - RIGHT 89A] | 592006 SPRING RETAINER |
523094 1 | SPRING MOUNT - DECK  [89B] | 592057 LIFT SPRING BUSHING WITH ZERK |
583166 1 | GEAR BOX LARGE 20 | | 523329 FL =
583106 | | 3 | BLADE SPINDLE ASSY o1 823211 1/2* X 2 1/2" RING PIN
583447 | 1 | 6 TAPER LOCK SHEAVE 92 || 108001 3/16"
107258 | 2 | 1/4 X 1/4 X 3/4 MACH KEY 93 | | 100293 3/8°-16 X 1 1/4° HHCS
$83294/ 1 | ELECTRIC ACTUATOR 94 562106 72°
5 423071 7/8" CLAMP COLLAR
100252 6 11/4"-20 X 3/4" HEX BOLT 1961 | 583171
97 || 105501 WAVY WASHER
| | Sga178 1 | ELECT. LIFT MOUNT FC o8 | | 582080 CASTER TUBE WLDMT W/ BEARINGS
583153] [ 1 g LT 99 [ | 100339 1/2-13 X 6 HHCS
423175] |1 | PUMP IDLER PIVOT 100 | | 104259 1/2-13 NYLOC NUT |
| | 583474 2 | CASTER ROD 1011 | 423201 BEARING RETAINER |
373089] | 1 | 3/8" RETAINING WASHER 102 | | 423200 BEARING




JIHSVM IV1d 39S ,8/€ 2 652G0T |74
q+ Y 765 F J3IVAS J3dWnd =] T70ETE 69
dOH TIIHM 081765  6¥1 VTS T 770685 5
**IJvYN0 INIDNT T 90 8vT NOIHSNJ XJvd T 060E8S 65
**30Vdd TV 7 0¥1e28 Eid NOIHSNJ LV3S T 680E8BS 8G
1708 X3H ,8/S X 0c—.¥/T L 152007 =i JIHSVA Iv1d ,91/S S 8G2G0T LS
*JIAOT JvV3d T EIAEEE] T HJIIIAS LV3S T 0E0ESS S
*¥dVJLS JIAOT dvId =] S 0T INN JO07AN #2-,91/C 0c 9GS2y 0l ¥S
*d0L Td9YND INOSS T [1EE28 8ET 11 09¥d IS3d WiV =] 160E8S €5
dI'T0 INN .¥%/T 2 GT060T LET 1064 X3H T 1=.91 2 €200 =S
*IIVND INOY4 T ¥02EC8 GIT 1704 X3H .¥/€ X 81-.91/C 8 1/200T 1S
JIAOD IV T 10EEC8 [l INN X007 ZIHAW 02-.,%/T 8 00060T 0S8
INN JOTAN €1-.2/T 0T 1927007 01T 108 X3H ,T X 02-.,%/T 8 G200 6%
108 X3H .2 X €1-.2/1 2 62€00T 80T 108 X3H ,¥/€ X 02-.,%/T ¥ 252001 8Y
1704 X3H .2/T T X 91-.8/€ ¥ 762007 €07 MIY3IS ONILINT TICVIIHL vcS—CTH L 00020T Ly
1NN 90T 02-.2/1 0T £20€0T 68 LNN JO07TAN 82-0T# ¥ 2520l S
ONIY dVNS =] 205807 88 M3IJ3S ,8/5 X Bc2-0TH S 6€010T 44
AI3Z Be—.v/T 2T ¥00ITT JAS] 1709 J30TINOHS 7 710607 354
TIAIAS WAV X030 =] 060228 98 1NN X071 ZIHM 81-.91/S 8 100607 6€
WV X330 2 9ED S8 1109 X3IH .2/T T X 81-,91/G 9 G/2001 8¢
JIHSYA Wa¥ X330 I G10E28 78 JIv1d IV3S T SO 12
av3yl J1v1d 1004 € 2y0ES8 0/ INOd4 JWvE4 LV3S i 0 0c
J1Vd dWnd T 0 69 INERENENEETENS i 750228 61
3Svd 3INIONG i 320 89 JONIH 1v3S i GOIESS Ell
TINNVHD JWYdd ONVH 1337 T ¥20228 L9 ERECAIVEN T Y ¥0E2S S
TINNVHI 3WYdd4 ONVH LHOIY T 0; 39 WVJ dOIS = 26IEC8 €7
INNOW JOL0OW ONVYH 1337 T 020228 EENNEEIREE]] T TT0ECB
INNOW J0LI0W ONVH LHOIY T 810228 S9 J30NI4 IHOTY T 0T0ECB =
J1Iv1d 1004 T 0285 19 INNOW J30N3IJ INOIH =] ¥8IECY 17
ASSV T33HA IATIT =] £87E28 85 ONIJdS IV3S =] 8/2E2S S
a0d 30vyd J3A01 T 390 SC J3LIW JNOH T S ¥
LTJVHS Wy¥ X330 T 0S0E28 €2 JT1ONV HILIV1 T 2l1eS8 =]
a0y 33vdd d3ddn T 8¥0EC8 22 HJIIV1 31vV1d 1004 T 0TTECB T
NOIL4I43S3a ALINYNO HEFWNN  1dvd AFEWAN W3LT NOILdI¥3S3a IALINYND HIGWNN  Ldvd RIFEWAN W3LT
L) P
SN
\  se
28
Ny
oL —

8

S1ININOJINOD FNVHA S1IN3INOJINOD FNVHA

Frame Components



500,502 S500.503
500.500

DRIVE COMPONENTS

500.504 sot
500.501.501
N\ _500.505
500.501
504 503 119

301
201N
2’
110 405 400403
139 / 144 400,404
7 300.210 400,407
400
400,410 400.409
400.402
400.401 ‘402
403
404 403 400,400,401

300

150

//\ 20
35‘\ 19
s 107
92 91 126
[TEM NUMBER | |PART NUMBER| |QUANITY DESCRIPTION [TEM NUMBER | |PART NUMBER| |QUANITY DESCRIPTION
1 523370 1 ELECTRIC CLUTCH* 149 823306 2 PUMP PULLEYx**
823165 1 ELECTRIC CLUTCH** 823190 2 PUMP PULLEY*
2 523322 2 CLUTCH SPACER* 300 583385 1 PUMP BELT SML PUMP
823248 1 CLUTCH SPACER*x 301 583517 1 PTO BELT
3 363075 1 ROUND BELT GUIDE* 400 824061 1 CLUTCH IDLER ASSY.
23250 1 ROUND CLUTCH STOP*x* 400.4 422025 1 TENSIONER W/BUSHING
7 753027 1 3/8”" DISC SPRING WASHER 400.401 483025 1 RH IDLER PULLEY
423069 2 7/16" DISC SPRING WASHER 400.402 483017 2 RH IDLER SPACER
8 363097 3 SPACER* 400,403 363080 1 RIGHT EYEBOLT
9 109022 3 8MM-1.25 X SOMM HEX BOLT 400.404 593074 1 IDLER SPRING = HH
10 100512 2 S5/16"-24 X 1”7 HEX BOLT* 400.406 100299 1 3/8-16 X 2-3/4 HHCS
100291 1 3/8"-16 X 2" HEX BOLT*x* 400,407 100275 1 5/16=18 X 1-1/2 HHCS
11 6 6 4 DISC SPRING WASHER 400.409 105256 2 1/4 STD FLAT WASHER
12 S 9 1 HYDRO DRIVE PULLEY* 400.41 109001 2 5/16=18 WHIZI OCK NUT
06 1 HYDRO DRIVE PULLEY** 401 030 1 PUMP IDLER SUPPORT
19 2302 1 DECK SHAFT 402 100302 1 3/8-16 X 3-1/2 HHCS
20 0 2 DECK SHAFT BEARING 403 105260 1 3/8 STD FLAT WASHER
30 523414 1 1 YOKE 404 104257 1 3/8-16 NYLOC NUT
31 523415 2 CROSS & BEARING 405 104256 1 5/16=18 NYLOC NUT
32 593075 1 YOKE SHAFT 500 584009 1 PUMP IDLER ASM.
33 583481 1 YOKE TUBE 5005 23351 1 PUMP DRIVE IDLER
34 823372 1 3/4" YOKE 500,501 822138 1 IDLER ARM W/BUSHING
35 583172 1 DRIVE SHAFT FRONT CUT ONLY 500.502 105260 1 3/8 STD FLAT WASHER
36 103295 2 3/8"-16 X 1/2" SET SCREW 500,503 100295 1 3/8-16 X 1-3/4 HHCS
49 423178 2 1SMM TAPER HUB 500.504 104257 1 3/8-16 NYLOC NUT
Sl 453102 2 PUMP KEY (SMM) 500.505 523048 1 FLOATING IDLER SPRING
91 363215 1 1" TAPER HUB 501 030 1 PUMP IDLER SUPPORT
92 107259 2 1/4" X 1/4" X 1”7 KEY 502 100302 1 3/8-16 X 3-1/2 HHCS
106 100311 4 7/16"=14 X 1 1/2” HEX BOLT 503 105260 1 3/8 STD FLAT WASHER
107 104258 4 7/16"-14 NYLOC NUT 504 104257 1 3/8-16 NYLOC NUT
126 363216 1 TAPER LOCK SHEAVE* 400.400.401 523111 1 3/4 PLASTIC BUSHING
523096 1 5" TAPER LOCK SHEAVEX* 500.501.501 523111 1 3/4 PLASTIC BUSHING
139 109019 1 10MM-1,5 X 30MM HEX BOLT*
100533 1 7/16"=20 X 1 3/4” HEX BOLT*x* (%) KAWASAKI ENGINE ONLY
144 423068 1 k%) KOLHER ENGINE ONLY




ntrol Components

M TN 1 e | @ 1 - ' R ! weR 13 S /-1 X BHILS 1 [ £
&8 TURH 1 s | ® 1N W 915 2 &0 " T4 TINH [ oy | R R TN ! (] m
T 1 mE| e 08 m i ey £8 &0 TN 1 oy | ® - I RY [ (o) ™
1003 3N 1935 1 I s TV F-5 i [ ] TIOM i mx | e 1N I 1290 2 T [3
NS 1 LI I 3 10 1 wED ™ e 1 o | % 00 m S ! 2wy €
SHIWEX BHUS 6 uam | R SOV R N 0 1 a8 oS 1 meE | @ LS T F2-9VE ! e %
S 4/E X -1 2 o | e WL @1 1 i awL SHIVE X BIVS 3 | R 0 A 1 s 3
EHYAXT LS 171 2 i RE/A XITH AT 1 e orL S V/E X @41 2 o | e ISV [ N Y 1 wis | 6
1IN TN 9F-B/E 1 ECIE 17N ENHS 1 B 6L CHYAXIT] S 18 2 IEE LOAId ) LI HY i s s
VA NNV 1 GELE | @ SHV/EX 8IS i =] 8L 10N JTUN 918/ i | ® XL 841 1 ] 268
S 2/H X - 1 wewl | 6l B3 /e 1 el [ AHSVA VL3 1 e | ® XEU/A YITH AR 1 e 68
VA IVH S B 2 wan [ m gy @S 21 1 1 9l S 271 X 9HUE 1 gewl | 6l 1NN NHSE 1 uza [
S /1 X BHUS 1 wan [ o 1IN TN B8 1 w20 ol A IV 1S 0 2 Al SHH V/E X B9V ! uzn )
NS NISSTHD) 1 REE | 9 1IN XOTUN €121 1 &2 [0 S 9711 X BFIUE 1 wew | o 0upt-3 /g 1 o B
1N JTUN 89V 6 s | o SNDAS NIISSRAHDD 1 X £L ENDAJS NISSRAHD) 1 | 9 sy WS 1 1 =] 2]
S 2/ X BHVS £ wan [ S TV W1 1 e N 1IN TUN GH9V/S 6 IR 1IN TV 8HOVE [ 2l 8
VA VU TS S v I 4L 07 TRUTN 1 e e SHI 2/ X 8IS € ww | 10N XTUN 6521 1 2 8
1IN XOUTZHA B1-91/5 8 wen | @& I3 L0ALd TIOWH i oan an WA VU LS VS 3 =G ENRAS NISSRAHD) 1 Y% ]
BNS 2 emEE [ W VW "IN T 1 s ™ 1IN YITIHA 898 8 IE QOIS TVE WOH 1 ez ™
TOW BAT TUND 1 zs | o 1A 71 TR 11 1 Yo [ TN 2 o | 0 T AT Y 1 s | L
NS W 1 e [ I 6AT1 Y 1 axes | 9 NHSIE I 1 ez o TEW (AT TRUNDD 1 | 9
WA VU TS VS 1 w2 66 VK TIY I 1 g | o VA VU LS VS 1 = & XTVA A TN B | B x
1IN JTUN -/ 1 w2 8 s T™ Wl 1 s | v 1N TN 4 1 o I NS NGV 1 o] T
1N TTUN 859175 1 w2 I3 oo i ess| | € 1IN TUN GH9V/S 1 = m WA LN TN W | oRg | S
1N T IO @ - 978 1 " % NS LGENAT 1 o) % 1N X WA @ - 41 1 [ o VK TIV BN [ BYES | ¥
1IN XOTTZHA 61-51/5 1 ™ <6 M LAl EAT) 1 ] m 1IN XITZHA G-91/5 1 "l o LS TVE W 1 Gexs | ¢
SHITX @41 1 o % XOVA IV TN | 1 ] e SHTX R 1 [T i B 1 oee | 2
SIH 471 X 8IS 1 wan 3 YITVA 0N TRIND 11 1 2= r NILLROSH AL WONN Ivd| | N AU NILLROSI LD T
N WU 1 ) % WA LN BUND K | [ oex| | 2
NILROSH up GO v || AU NILLROS A WO v || o
SINNNOMD) TRINT SINANIIND) THINDD



~lectrical Assembly

# PART NO. QTY. NAME # PART NO. QTY. NAME # PART NO. QTY. NAME

1 423153 1 Choke Cable 10 423027 1 Ignition Switch 20 104520 2 #5-40 Nut
523037 1 Choke Cable (Kohler) 1 823193 1 Switch - Neutral 21 823195 1 Throttle Cable

2 423017 1 Starter Relay* 12 823194 1 Alarm 22 523034 1 Park Brake Switch

3 101039 8 x5/8 Mach. Scw. 13 423142 1 Battery 23 823196 1 Positive Cable**

4 104252 8 #10 - 24 Nyloc Nut 14 423172 2 Battery Hold-down 423117 2 Positive Cable*

5 823122 1 Wire Harmess* 15 423011 1 Hold-down Angle 24  B23197 1 Negative Cable
823121 1 Wire Hamess** 16 423158 3 Terminal Ins. 25 523036 3 Warning Lights

6 523145 1 20 AMP Fuse 823189 1 Battery Boot 26 823308 1 Fender Plug

7 523146 1 15 AMP Fuse 17 109017 2 ¥ -20Wing Nut 27 423030 1 Safety Module*

8 523147 1 10 AMP Fuse 18 523031 1 PTO Switch 28 823116 1 Control Panel

9 523042 2 Relay"™ 19 101252 2 #5-40 x1 Screw

Notes: (* Kohler Engine Only

(**) Kawasaki Engine Only




Hydro Components

HYDRO COMPONENTS

ITEM NO. PART NUMBER DESCRIPTION QTY.
9 453153 WHEEL MOTOR 2
10 453166 PUMP_- BDP10A a
11 453167 90° ADAPTER 4
12 823185 PUMP_TO PUMP FEED LINE 3
13 023098 RETURN ADAPTER S
14 453074 90° ADAPTER 4
15 453106 SWIVEL TEE a
16 453126 PUMP_TO PUMP FEED LINE 1
17 823124 OIL RESERVIOIR 1
18 423169 OIL BREATHER CAP 1
19 423064 FILTER HEAD 1
0 453043 SUCTION SCREEN 1
el 453128 REDUCER BUSHING 1
e 423361 DIL FILTER 1
23 423063 OIL EYE 1
c4 083524 STRAIGHT ADAPTER 1
29 823186 OUTSIDE LINE - RH 1
26 823187 OUTSIDE LINE - LH 1
e/ 823188 INSIDE LINE - RH 1
c8 823189 INSIDE LINE - LH 1




I H TRINDD v 790265 8
I DIV - 3LVd XovE AD) 0Ty 2
1 10N 91 Ge-¢/1 €20E0T 9%
I 10N X3H 91-4/€ TISHOT [
I 081 & WD DIV Oigeey, ve
S NLS NI SS3dd N1 02-2/1 flogor o€
1 4NH TIHA GLoELH €
e ONISdS e 182€2h) @
e J0HS VAL 9LeEe| '
I ALIOD NIdATWH €% G9IEE 802
1 10N HSNd 8/€ Lnex A
I JIHSYA V14 91/S 86260 902
1 10N JTUN 81-91/5 9GeH0l 602
I INIIdS Oees 02
1 WD div1) 91/S aliees €02
I TINIAS IV Nivd (Eleey a0
1 N DV Rvd §ieey 10e
I ASSY (0 Ve 9lobey 02
1 SHH 2/ X 82-4/1 105001 6l
I [3LYd - INNTTA INVHD Iivd Q_wi 8l
2 NId 43L10) +/€ X 2E/E mpo_i JAs
I VIO 8/ ¥4 ONI¥-3 005807 9l
1 INIT RV 3NV aleeey) Sl
I RV WO DV B0EEEY 1/
I WD I %L €l
I A0ION TI3HA EGIESY) cl
I L3VHS Nivd 0v1ees [U§
‘ALY NOILAI¥OS 30 SNN :zn; IN KaLI

SININDWOD Iived

IV - 3UYd MOV A

DVAE-31Y1d XvE AD

H1 TRIND) DV

SOHH e/1-v X 91-8/€

AHSYA 1V14 IS 8/€

10N X3H 91-4/€

081 L HAT IV

NLS NI SS34d IN1 02-¢/1

INVED DIVIE Novd

AL NIdATYH €%

10N HSNd 8/€

AIHSYA 1Y14 91/S

10N JOUN 81-91/S

INI4dS

T v 1) 91/S

TAIAS DT Nivd

N DIVIE ovd

ASSY (0¥ Ve

NId §31100 #/€ X eE/E

VIO 8/ 40 ONI¥-3

NI RYD ¥

RV WY DV

W) I

A0ION TI3HA

1VHS Nvd

AN - [0 30V

A3ddN 00 30V

‘ALD

NOLLJI¥OS 30

SININODWO) Aved



TAIL WHEEL ASSEMBLIES

# PART NUMBER QTY, DESCRIPTION # PART NUMBER TY. DESCRIPTION

1 822086 1 ROCKER TAIL WHEEL FRAME 13 111005 4 1/8” NPT ZERK

2 822134 1 ROCKER AXLE 14 363145 3 1” CLAMP COLLAR

3 363187 10 DRIVE WHEEL BEARING 15 823217 1 PIVOT TUBE (RTW?

4 100350 1 9/8”=11 X 8” HEX BOLT 16 822016 1 TAIL WHEEL FRAME (SW)
S 104261 1 5/8"=11 NYLOC NUT 17 823338 1 6 X 5 3/4” RIM W/VALVE STEM
S 105268 1 o/8” FILAT WASHER 18 822088 1 WIDE TAIlL WHEEL STRUT
7 522097 1 13" STRUT 19 823220 1 WIDE TAIL WHEEL

8 100348 2 5/8"=11 X 7" HEX BOLT 20 100352 1 5/8"=11 X 9” HEX BOLT
9 123049 1 13-5.00 X 6” TIRE 2l 823245 1 AXLE TUBE (WTW>

10 023098 2 AXLE TUBE ee 823339 1 13-6,50 X 6 TIRE

1 523302 4 WHEEL BEARING 23 583171 2 FLAT WASHER

12 523280 1 WHEEL COMPLETE 24 105501 2 WAVY WASHER




uel Components
FUEL COMPONENTS

28hp A/C Kaw

ITEM NUMBER PART NUMBER | QUANITY DESCRIPTION
1 823178 1 FUEL TANK
2 823179 1 LARGE FUEL CAP
3 393042 1 GROMMET
4 823291 1 FUEL TANK CHANNEL
) 104256 4 S/16”-18 NYLOC NUT
6 100271 4 S/167-18 X 3/4” HEX BOLT
7 822060 1 GAS TANK BRACKET
8 363098 2 GAS LINE CLAMP
9 823181 1 VALVE DROP TUBE
10 823307 1 1/4” FUEL LINE - 45" LG (28KAWAC)
27hp L/Q Kaw
ITEM NUMBER PART NUMBER | QUANITY DESCRIPTION
1 823178 1 FUEL TANK
2 823179 1 LARGE FUEL CAP
3 393042 1 GROMMET
4 823291 1 FUEL TANK CHANNEL
) 104256 4 S/167-18 NYLOC NUT
6 100271 4 S/16"-18 X 3/4” HEX BOLT
7 822060 1 GAS TANK BRACKET
8 523185 2 GAS LINE CLAMP
9 823180 1 VALVE DROP TUBE
10 5983523 1 S/16” FUEL LINE = 46" LG (R7KAWL®




cal List

DECAL LIST
PART NUMBER QTY, DESCRIPTION PART NUMBER QTY, DESCRIPTION
423176 1 Park Lever Decal 823325 1 Thrown 0Ob jects Danger Decal
523020 1 Light Decal 823327 1 Discharge Danger Decal
823259 1 Deck Tilt Decal 823326 1 Discharge Warning Decal
423155 1 Rider Caution Decal 823260 1 Cutting Height Decal
823322 2 Rotating Parts Danger Decal 823324 1 Shield Danger Decal
823320 1 Battery Warning Decal 523467 1 Pro 52 Decal
823319 1 Tip Over Decal 363243 1 Small Encore Lakel
823318 1 Fuel Tank Decal 583088 1 Prowler Black Decal
583076 2 Prowler Decal 583192 1 Pro 61 Decal
363265 1 Small Encore | ogo 423196 1 Belt Routing Decal
823321 1 Operating Warning Decal 823323 1 Rotating Parts Warning Decal




Notes

Bty i O al

s FLAR S TP e AR e




Notes

Bty i O al

s FLAR S TP e AR e




Notes

Bty i O al

s FLAR S TP e AR e




7

ENCORE

POWER EQUIPMENT

0406 A ,ENCORE MANUFACTURING CO., INC. K850PFC - PARTS MANUAL
All rights reserved. Contents subject to change. PROWLER FRONT-CUT — ParT Numeer — 933200





